



Issue Date: 2023-08-25



## Test Report



Verification Website: www.gttctech.com

Verification Code: WWPK-1300-04

回線網線

Scan to download

SHANGHAI SHUOTE NONWOVENS CO., LTD Applicant:

Address:

NO. 8399, TINGFENG ROAD, FENGJING INDUSTRIAL PARK, JINSHAN DISTRICT, SHANGHAI

Information confirmed by applicant:

Padding

Quantity: 1 piece

Colour: White

Fibre Content: 100% Polyester

Model: FTM-HT Weight: 140g

Manufacturer: SHANGHAI SHUOTE NONWOVENS CO., LTD

Basis of judgement:

Date Received/Date Test Started: 2023-08-21

Conclusion:

Warmth retention property

Note: "M"-Meet the standard's requirement "F"-Fail to meet the standard's requirement "---"-No comment

Remark:

This report is the english translation version of the report 230238208.

All the tested items are tested under the standard condition (except for indication).

Copies of the report are valid only re-stamped.

The experiment was carried out at No. 1, Zhujiang Road, Panyu District, Guangzhou, Guangdong, P.R. China.

Approved By: HanBin Ye Engineer Han Bin Ye





Tel: +86-20- 37721161/66348638









## Test Report

No:230238209















## Test Report

No:230238209

Warmth retention property

(GB/T 35762-2017)

Clo 2.15

Thermal resistance (K • m<sup>2</sup>/W) 0.334





## Note

- 1. The report is invalid without authorized stamp.
- 2. Copies of this report are invalid without authorized stamp.
- 3. Any dispute should be raised within 15 days after receiving the report.
- 4. The result is only valid for the tested sample.
- 5. The results of unapproved items are for reference only.
- 6. This report is invalid if altered.
- 7.Our company does not accept any responsibility for the authenticity of the information supplied by customers (including sample information).
- 8. The report shall not be duplicated separately or partly, without prior written permission approved by GTTC, except duplicated in full version.